KNIPCO PORTABLE HEATER MODEL F150F Form No. 079515-01

7 Rev. B
Figure 3 - Replacement Parts lllustration for Heater Model F150F

KNIPCO Models F110E & F150F
P/N Listing - Wheel/Handle-Assembly

REF

NO. F110€ QTY F150F [*144
1 Rear Handle M13830-3 1 M14243-3 1
2 FrontHandle M51333-01 1 M14244-3 1
3 Support Frame M123423 1 M12831-3 1
4 Screw, #10-24x13/4 M1234533 8 M12345-33 B
5 Torquelock nut, #10-24  NTC-3C a NTC-3C 8
6 Axle MS1015-01 1 M16801-2 1
7 Whee! M18204 2 M19294 2
8 Capnut M28526 2 M28526 2

Burner Head Assembly

7 o
. 1617 Motor and Pump Assembly ﬁs\% //o\
” ,' ‘ / 9

16-3

T 16 1

16-2

1613



KNIPCO PORTABLE HEATER MODEL F150F

Form No.

079515-01

Rev. B

Replacement Parts List for Heater Model F150F

KEY KEY
NO. PARTNUMBER PART DESCRIPTION QTrYy NO. PARTNUMBER PART DESCRIPTION Qry
1 M17014AD Shell, Upper 1 16-15] M10993-1 Spring, Reflief 1
2 M16679 Deflector, Heat 1 16-16] MB8940 Ball, s dia. 1
3 M16887-6 Chamber, Combustion, Assembly 1 18-17]  M51159-01 Motor, w/relay 1
4 M11084-27 Screw, Hex Hd., 10-16 x %2 2 17 M16661 Clamp, Mofor 4
5 M11084-29 Screw, 10-16 x 3/4 2 18 M51043-01 Screw, Motor Clamp, %-20 x 1%z 2
6 M16656-4 Photocell Assembly 1 19 WIM-4C Lockwasher Va in. 2
7 M16660 Bracket, Photocell 1 20 NPC-4C Nut, Hex Va-20 2
8 M10908-2 Screw, Hex Hd., 6-32 x 3/8 2 21 M16810AD Shell, Lower 1
9 Bumer Head Assembly 1 22 M11084-27 Screw, Hex Hd., 16-16 x % 6
9-1 M16790-12 Fuel Line 1 23 M11271-6 Nut, Clip 6
9-2 M19630 Fiiter, Screen Fuel 1 24 M12828 Bracket, Shell Support 1
9-3 M50660-05 Nut, Flare 1 25 M11084-27 Screw, Hex Hd., 10-16 x % 8
9-4 079685-01 Conneactor, Male 1 26 M11084-29 Screw, #10-16 x 3/4 2
9-5 M50817-01 Fitting, Barb 1 27 1000576 Grommet Leads Thru Lower Shell 2
9-6 Msgg2 Seal, Nozzle 1 28 M50671-01 Control, Safety 1
9-7 M10659-1 Washer, Nozzle 2 29 M12462-17 Relay, Motor Start 1
9-8 M10809-1 Spring, Nozzle 1 30 M16645 Bracket, Motor Support 1
9-9 M18022 Nozzle, 1.1 GPH 1 31 1000577 Grommet 1
9-10 M10862-2 Spark Plug 1 32 M11084-27 Screw, #10-16 x 2 {(Grounding) 1
9-11 M50924-01 Body, Bumer Head 1 33 M16697-02 Transformer 1
10 M11084-27 Screw, Hex Hd., 10-16 x ¥ 3 34 11084-27 Screw #10-16 x Y2 2
11 M50814-03 Airline, Tubing 1 35 M11143-1 Bushing, Strain Relief 1
12 M50873-01 Clip, Airline 2 36 M10813-86 Cord, Power 1
13 M16841-16 Wire Assembly {red) 2 37 M12461-13 Screw, Rd. Hd., 8-32 x Va 2
14 M11084-27 Screw, #10-16 x % 1 38 M51080-15 Tank, Fuel 1
15 M17058 Fan 1 39 M51027-06 Cap, Fuel 1
16 Motor & Pump Assembly 1 40 M10990-3 Bushing, Rubber, Fuel Line 1
16-1 M16545 Cover, End Filter 1 Into Fuel Tank
16-2 M12461-31 Screw, #10-32 x { 10 41 M27417 Plug, Drain, includes "O" Ring 1
16-3 M12179 Filter, intake 1 42 M25296-1 Bracket, Relay i
16-4 M12244-1 Filter, Cutput 1 43 M11084-27 Screw, #10-16 x 2 2
16-5 M11637 Filter, Lint 1 44 M11084-27 Screw, #10-16 x % 2
16-6 M50545 Covet, End Pump 1 . o e L
16-7 | M8643 Blade 4 __ PARTS AVAILABLE - NOT SHOWN .
16-8 | M22456-1 Rotor Pump 1 M51138-04 Decal, Wiring Diagram
16-9 | M22009 Insert, Rotor 1 079698-01 Decal, General Information
16101 M8645 Body, Pump ! M29936 Decat, Tradename
16-11  FHPF3-4C Screw, #10-32 x V2 2 M13942-7 Connector, Wire (Blue Wires) 1
16-12¢  M50817-01 Fitting, Barb 1 M13942-5 Connector, Wire (Red Wires) 1
16-13| M22097 Plug 1 M13942-6 Gonnector, Wire (White Wires) 1
16-14 M27694 Screw, Adjusting i

MODEL F150F

“mumD

[: SAFETY
CONYROL

RED

mE0 o
{3

BLU
WHT

8Lk
B

XTo~C®

8Ly

PHOTOCEL(

AED

<R My

wriT

BMEBRONVNE D

x

RED

GRN
MOTOR

WY

SPARK
PLUC

WY




